wEPA

United States Office of EPA-570/9-80-002
Environmental Protection Drinking Water March 1981 /ﬂ/
Agency Washington, D.C. 20460 o

Water

Viruses, Organics, and Other
Health-Related Constituents
of the Occoquan Watershed
and Water Service Area

Part Il Viruses

March 1981
/ | '\")
/ A
/ (
( N\

s WASHINGTON, D.C.

MARYLAND




VIRUSES, ORGANICS, AND OTHER HEALTH-RELATED
CONSTITUENTS OF THE OCCOQUAN WATERSHED
AND WATER-SERVICE AREA

PART II: VIRUSES

by

Robert C. Hoehn and Clifford W. Randall
Department of Civil Engineering _
Virginia Polytechnic Institute and State University
Blacksburg, Virginia 24061

Project No. 68-01-3202

Project Officer

Frank A. Bell, Jr.
Office of Drinking Water
[...]
search Lab) in Cincinnati, Ohio, and his associates who participated in
the comparative sampling-and-analysis program and contributed to the
data analysis; Dr. Edwin H. Lennette, Chief of Biomedical Laboratories
and Dr. Nathalie J. Schmidt, Research Specialist in the Viral and
Rickettsial Disease Laboratory, California State Department of Health
in Berkeley, California who prepared the coded virus samples used during
this project; Dr. Milford H. Hatch, Chief of the Center for Disease
Control, Enteric Virology Branch (Virology Division, Bureau of Labora-
tories) in Atlanta, Georgia, who characterized the virus isolates ob-
tained during the environmental sampling portion of this project;

Dr. Theodore G. Metcalf, Professor of Microbiology and his associates

at the University of New Hampshire in Durham, New Hampshire, who were
responsible for all the subcontractor's viral assays and identification;
and to Ms. Kathleen Saunders, Research Associate at the Occoquan Water-
shed Monitoring Laboratory in Manassas Park, Virginia, who had the prime
responsibility for assisting the subcontractor (The Carborundum Company,
Niagara Falls, New York) in obtaining viral concentrates from the field
and for obtaining all supplemental data required by the contract.

Finally, the authors acknowledge the excellent support of Dr. Peter
T. B. Shaffer and Mr. Robert A. Fluegge, who coordinated the handling and
analysis of the samples and also provided technical input to the design
and execution of the viral program and to the analysis of the data which
resulted.

XX



SECTION 1

INTRODUCTION

GENERAL DESCRIPTION OF THE STUDY

In June, 1975, an intensive monitoring effort, referred to as "The
Occoquan Project," was begun in the Occoquan, Virginia, watershed and
water-service area of the Fairfax County Water Authority (FCWA). The
study, which began within six months after EPA's "eighty-city survey" (1)
and the enactment of the Safe Drinking Water Act (PL 93-523), was
designed to determine the concentration range and variability of a variety
of health-related constituents of both the treated water from FCWA's
distribution system, which serves approximately 640,000 residents of
several northern Virginia communities, and the raw water source (the
Occoquan Reservoir), including one of two of its major tributaries (Bull
Run). The water constituents which were of interest were: a variety of
pesticides; haloforms (principally the trihalomethanes); selected heavy
metals, many of which are toxic to humans; and enteric viruses. The re-
sults concerning the chemical constituents have been presented in Part I
of this report, (EPA-570/9-79-019, September 1979).

The Occoquan Project was conducted by Virginia Polytechnic Institute
and State University (VPI§SU) and its subcontractor, The Carborundum
Company, as a supplement to a larger, ongoing monitoring effort--the
Occoquan Watershed Monitoring Program (OWMP)--that is funded by the
several political jurisdictions that lie within the watershed and is con-
ducted under the auspices of the Virginia State Water Control Board.

That program, begun in 1972, is conducted by VPI&SU and provides weekly
data concerning water quality at several points within the Occoquan
Reservoir and along its major tributaries. The Occoquan Project provided
for an expansion of the water-quality data base compiled by the OWMP be-
fore an advanced waste treatment facility, owned and operated by the Upper
Occoquan Sewage Authority (UOSA), went on-line in June, 1978. The OWMP,
in addition to its routine monitoring, has been the nucleus for several
projects involving water-quality assessments, urban runoff, and other
relatéd subjects. Reports of several of these studies have appeared in
the literature (2, 3, 4, 5).

This portion of the report contains a presentation and discussion of
data concerning the virus-monitoring phases of the project during the
first and second years of the project (hereafter referred to as Occoquan-
I and Occoquan-II, respectively) and a special methods-development study
in which the Viral Diseases Group of EPA's Health Effects Research Lab-
oratory (HERL), Office of Research and Development, participated. The
viruses of interest included three enteroviruses--polio, Echo, and Cox-
sackie--adenovirus, and reovirus. During the first year of the project,
which began in late May, 1975, only routine monitoring for viruses from



untreated and treated waters was involved. The purpose of this monitoring
effort was to determine background virus levels in the raw water and to
evaluate the capacity of conventional clarification-purification processes
for removing viruses during the treatment of water prior to its distribu-
tion to consumers. The schedule was arranged so that the monitoring pro-
vided by the contract would supplement that being conducted routinely by
FCWA and as part of the OWMP.

During the second year (Occoquan-I1), the environmental monitoring
effort was continued, but at less frequent intervals, and, during that -
year, The Carborundum Company's virus group and EPA's virus group partici-
pated in several side-by-side studles which involved monitoring of both
raw and finished drinking water and, on one occasion, treated sewage. In
addition, a rather elaborate, controlled study was designed and executed
to evaluate the methods of virus sampling and analysis that were then
being used by the two groups. That study, which will be described in
considerable detail later in this report. involved the recovery of enteric
viruses, whdse concentrations and identities were not known by the
participants, from large volumes of heat-sterilized water. Through this
study, an evaluation of currently used virus-concentration and assay pro-
cedures was made possible.

The contract also provided for additional analyses during both years
which would help characterize the water quality at the time of sampling.
Included were: bacterial analyses [fecal and total coliforms plus stan-
dard plate counts (SPC)], temperature, pH, physical appearance, and a
qualitative assessment of odor if any unusual condition was noted.

BACKGROUND INFORMATION

The Watershed

The watershed (area approximately 580 square miles), as shown in
Figure 1, consists of portions of four counties: Fairfax, Fauquier,
Loudoun, and Prince William. Two of the major tributaries join to form
the Occoquan Reservoir, which was impounded in 1957. At full pool, the
reservoir holds 9.8 billion gallons. The headwaters of the watershed are
in forested and agricultural areas. Cedar Run and Broad Run drain areas
(approximately 191 square miles) that are almost entirely rural and
undeveloped from an urban perspective. On the other hand, Bull Run
flows between and adjacent to Fairfax County and the Manassas area, two of
the most rapidly urbanizing regions in the United States. Urban runoff and
effluents from sewage treatment plants [about 5.4 million gallons per day
(MGD)] flow into Bull Run and its tributaries, eventually reaching the
reservoir. Construction of an advanced watewater treatment plaht, under the
auspices of the Upper Occoquan Sewage Authority (UOSA), was completed
during 1978, greatly reducing one source of pollution in the reservoir.

The urbanized areas, constituting approximately twenty percent of the
total watershed, are mainly along Bull Run (bordering Manassas), along
Flat Branch (draining Manassas to Bull Run), and along Big Rocky Run (a
tributary to Cub Run)

Description of FCWA's Water Treatment Facilities

Fairfax County Water Authority has three interconnected treatment



RAW WATER STATIONS

A BULL RUN, UPSTREAM / \f\
8. BULL AU, DOWNSTREAM OF SEWAGE TREATMENT DISCHARGES . \
C. OCCOOUAN RESERVOIR INTAKE FOR LORTON PLANT / ~.
FINISHED WATER STATIONS: / ' />
D. EFFLUENT, LORTON WATER TREATMENT PLANT / :
£ TAIRFAX COUNTY J (
F. ALEXANDRIA {FIRE STATION) : -
G. DUMFRIES (FIRE STATION) SViA
! VlR .'\..
.-/ Ko WASHINGTON
7 /
<. : D.C.
_‘/ T~
/ T
-, ":
S T
4 ‘.‘“‘w(;cgoéxum = o 70
’ 3 ’ RUN : “F
. /" WATERSHED val o )
I { ,
] -...; . f‘\,. -‘D:.-;.’ )
e - occoauAN REstRvor )~
[ U S, R i \\\I

5 ii~ o ; \
< ¥ G MARYLAND
\ L y \ ZQ
\ erees N \%/ff
\ / ' 10 0 19 20 3

N SCALE IN KILOMETERS

Figure 1. Map Showing the Raw and Finished Water Sampling Statiomns
in the Occoquan Watershed and Fairfax County Water
Authority's Distribution System.

N



plants: the Occoquan Plant, the Old Lorton Plant, and the New Lorton
Plant. The latter was dedicated in 1973, and it employs conventional
sedimentation-filtration units. The other two plants utilize aldridge
sedimentation-filtration units. The design capacities of the three
plants, in million gallons per day (MGD), are 20, 26.4, and 16, respective-
ly, although the operating rates allowed by the Virginia State Health
Department have been increased to permit production rates of 111.6 MGD
with increased monitoring of turbidity in the finished water. The
Occoquan Plant employs tube sedimentation and high-rate,filtration at
rates of 4-5 gallons per minute per square foot (gpm/ft”). Thg other
two plants employ conventional filtration at rates of 2 gpm/ft~ and
higher.

Water is taken from the Occoquan Reservoir through a 72-inch main.
Pretreatment is usually chlorination only, but provisions are made for
the addition of powdered activated carbon. Alum is the principal coagulant,
but ferric salts are used occasionally. After flocculation, settling,
and filtration, additional chlorine is added, and lime is added to
increase the pH to approximately 7.5. Backwash water is sent to a
reclamation basin, and from there the settled water is recycled to the
head of the New Lorton Plant. Subsequent to the field sampling period
covered by this project, the chlorination points in all three plants was
moved in 1977-1978 to the settling basin discharge.

During the project period, the average finished-water production
rate varied from 56.5 to 75.1 MGD (See Table 1). The approximate contri-
bution by each of the three plants, as a percentage of the total during

1975-1976, were as follows: Occoquan, 45 percent; 0ld Lorton, 25 percent,
and New Lorton, 30 percent.

Characteristics of Raw and Finished Water

Table 2 shows the average raw and finished-water characteristics
recorded at the New Lorton facility during the project period. The data
are shown as average quarterly values and include most of the routinely
monitored constituents. Periodically, comprehensive analyses of the
waters are performed, and concentrations of selected heavy metals, total
organic carbon (TOC), carbon chloroform extract (CCE), chlorides, sulfates,
phosphorus, nitrates, and total solids are determined. In summer, 1977,

a monitoring program for trihalomethanes (THM's) was begun by FCWA
personnel to evaluate the effectiveness of varying treatment processes
in reducing finished-water THM concentrations.

As can be seen from Table 2, the raw water is low in alkalinity
(and dissolved solids, as reflected by the low specific conductivity),
and addition of coagulants reduces the pH to less than 7.0, necessitating
lime addition to increase the buffering capacity of the finished water.
Powdered activated carbon is added periodically to control tastes and
odors generated primarily by algae in the reservoir. Copper sulfate is
applied at several points in the reservoir, usually from May through
October. 1In 1975, 78.7 tons were applied, 69 percent of which was in
July and August. In 1976, only 52.7 tons were applied, approximately 52
percent being added in July and August. Since 1971, the Authority has
successfully improved raw water quality at the intake by forcing air
through perforated, plastic pipes that lay on the bottom of the reser-
voir extending from the dam for several hundred feet upstream.

4



TABLE 1. AVERAGES AND RANGES OF FINISHED WATER PRODUCTION RATES
AT FAIRFAX COUNTY WATER AUTHORITY DURING PROJECT PERIOD

Time Perio& Finished Water Production Rate, MGDa
Average Range
June-Sept. 1975 65.9 52.5 - 89.5
Oct.-Dec. 1975 56.5 51.6 - 63.2
Jan.-March 1976 57.7 53.0 - 63.5
April-June 1976 72.5 60.0 - 99.0
July-Sept. 1976 75.1 60.7 - 97.0
Oct.~Dec. 1976 63.7 56.7 - 74,2
Jan,-March 1977 63.6 56.2 - 74.3
April-May 1977 72.4 61.3 - 98.4

2uGD=million gallons per day. To convert to cubic meters per day, multiply
values shown by 0.3785,



"LL6T ‘6T LBl y3noayl eleq,

9t - - 0 O0T°0 S£ %% OT S%Y %L 0°L 1€ 67 S0°0 8°S  LL6T Aer-Trady
§'¢c LT Ter T10°0 Y10 16 €S Tt 6% 9L 07! Lg €¢€ (Z°0 ¥°8 LL6T  YoaeR~"uef
6°C ¢¢1 %8 0 (10 T¢L [A/ 2N 6/ 6L 0°¢ ¢€ LT ST'0 T°8T 9.61 *99(Q-"3°0
€'t  ¢C6T %E1 0 (T1°0 ¢S4 ¢S S ST S°L 0°¢L 0s %% L0°0 6°1 9.61 *3dag-A1nr
6°C 791 %01 0 €T1°0 1L sy 0s 6L 679 g o0e 0O1T°0 L°S 9/6T dunp-Trady
7T 1T %01 0 (0°0 %9 1% ¢ 9°L T°¢L 8¢ S¢ 0C°0 T°6T 9/6T UdaeR-"uer
L't 091 <¢11 0 60°0 O/ (A2 3 €6 6°L 6°9 9¢ 0€ CT°0 ('8 SL6T *93(Q-"320 -
9°¢ IST 96 10°0 6T1°0 ¢¢ [4/ 2NN 8¢ €L 89 w % ¢1°0 ©°8 GL6T *3dag-L1nr
6°T = - 0 O01'0 (9 9% ¢ e ('L Tt o 6¢ O01°0 L°C GL61 aunp-£ey
Uty  curgy  mey ‘U4 MBY ‘UTJ MPY UL MeYy U4 mey -upd sey  Culd  MFd
1/3m
‘aurx  wo/soyur poOTIaj Suyl
-0TYD ‘aour3onpuo) T/3u 7 /8u s3TUf sITUn 1/3u satufn
18301 Oof3j1oedsg .++=z ‘ssaupiey 1010D Hd ‘£ITuITeNIV  A3ITPrQang

LL6T AVA-G/6T AVW ‘QOI¥dd IDAr0dd ONINAA ALITIOVA INFWLVAYL NOLYOT MAN S,ALIYOHINV
rARC A

YALVM AINNOD XVAMIVA FHL 1V YAIVM QIHSINIA ANV MVE 40 SOILSIVILOVIVHO FIOVIHEAV



SAMPLING SITES

During the first year of the study, there were six sampling sites:
two on Bull Run upstream and downstream of major discharges of treated
sewage and urban runoff, two at the FCWA's New Lorton Water Treatment
Facility (both raw and finished waters) located near the reservoir high
dam, and two at distant points in the distribution system. During the
second year, the Bull Run sites were sampled only once, and an additional
site in the distribution system was added to the sampling schedule. A
detailed description of these sites is given in Table 3.

The particular location for Site F was selected originally because
an open-storage reservoir is located between it and the water treatment
plant. During the day, when the demand is low, the reservoir fills.
Between 4:00 p.m. and midnight, when the demand is high, the reservoir
is used to supplement the flow from the FCWA plant. However, during
this study, most all samples were taken at times when there was no
contribution from the open reservoir.

Figure 2 provides a schematic of the virus sampling stations
selected (also shown on the map in Figure 1) and the possible expected
results. First, Site A above the sewage treatment discharges was
selected to provide low background data. Next, Site B was selected
downstream of sewage outfalls to reflect possibly increased virus
levels. The last raw water site (C) was selected to show the virus
levels presented for treatment by the New Lorton Treatment Plant; virus
levels here would likely be lower than at Site B. Finally, four treated
water sites were selected; one of the New Lorton Plant effluent (D) and
three at distant points in the distribution systems (E, F, G). Site G
was the most distant from the treatment plant. Interestingly, the study
results failed to confirm many of the original expectations.

Three additional sites were selected for short-term studies in
which both the virus groups from EPA and The Carborundum Company partici-
pated. These sites were: 1) the effluent from the secondary clarifier
and the effluent from the subsequent storage lagoon (approximately 30-
days detention) at a local sewage treatment plant (Northside Sewage
Treatment Plant, a trickling-filter operation); 2) the open-storage
reservoir used by the Virginia American Water Company in Alexandria,
Virginia, to store treated water from FCWA to augment flow during peak
demand periods; and 3) below the filter gallery at FCWA's New Lorton
facility. Water was sampled immediately preceding backwash of a filter,
again during the backwash,, itself, and, finally, immediately after the
backwashing cycle was completed.

The sewage treatment plant was selected because it was expected